ST
ol anYad
CQS
oS

@ TYPICAL
TW3-P335/P335B

Cylinder Bed Compound Feed Sewing Machine

TW3-P335V/P335VB

Cylinder Bed Compound Feed Binding Machine

OPERATION INSTRUCTION / PARTS MANUAL

TYPICAL SEWING MACHINE WANPING MACHINERY CO., LTD,




Thank you very much for buying our company' s sewing maching. Belore using your new machine, Please read the safefy in-
siructions below and the explanations given in the instruction manual.

Wilh industital sewing machines, it is normal to carry out work while positioned direatly in front of moving parts such as the needle
and lhwead lake -up lever, and consequently there is alwaysa dangerof injury lhat can be caused by these paris. Follow thein-

slryctions from training personne! and instructers regarding safe and correct operation before operation before operating the ma-
ching s0 hat you will know how to use it correctly.

SAFETY INSTRUCTIONS

1. Safety indications and their meanings
This instruction manual and the indications snd symbols that are used on the machine itself are provided in order io ensure safe

operation of this machine and to prevent accidems and injury to yourself or other peopie
The meanings ofthese indications and symbols are given below.

Indications

C iON The instructions which follow this term indicale situations where failure fo follow the instructions could
A AUT cause injury when using lhe machine or physical damage to equipment and surroundings.

A This symbol ( A} indicales something that you shouid be
"""""""""""""""""""" careful of. The picture inside the triangle indicates the nature
of the caution that must be taken.

(Forexampla, the aymbolatl leftmeans "beware of injury”.)

® e 1S Symbel{ @) indicates something that you must not do.

9 This symboel ( @) indicates something that you must do. The
"""""""""""""""""""" piclure inside the circle indicates the nature of the thing that
must be done.
(For gxample, the symbot at left means” you must make the
ground connection.”)




NOTE ON

SAFETY

A WARNING

O

caught in the belt, and serious injury could resuit.

Do not pul your hang into any openings near the belt. As your hands couid get

A CAUTION

Environmental requirements

sources of strong electrical noise such as high - frequency
wetders. Sources of string electica noise may cause prob-
lems with correct operation,

oUse the sewing machine in an area which is free from

Any fluctuatinons in the power supply voltage should be

omlhin *i0% of the raled voltage for the machine.
Veltge fluctuations  which are greater than
prolbems with correct operation.

this may cause

The power supply capacity should be grealer than the re-
OquErememS for the sewing machine' s electrical consump-

ticn,

Insufficient  power supply capacity may cause problems

with correct operation.

The pneumalic delivery capabilly shouid be greater than
othe reguirements for the sewing machine *s total air con-

sumption,

Insufficient pneumatic delivery capability may cause prob-

iems with correct operation,

The ambient temperature should be within the range of
5T to 35T during use.

Temperatures which are lower or higher than this may
cause problems with correct operation.

The relative humidity should be within the range of
45% 10 85% during use, and no dew formation should
oceur in any devices,

Excessively dry or humid environments and dew for-
malion may cause problems with correct cperation.

Avoid exposure to direct sunlight during vse.
Exposure to direct sunlight may cause problems with
correct operation.

in the even! of an electrical sterm, turn off the power
and dixconnect the power sord from the wall outlet.
Lighining may cause problems with correct operafion,

Instaliation

kaching instaliation shouid only be carried out by a quali-
-)}fied technician.

Conlact your Brother dealer or & qualified electrician for any
electrical work that may need fo be done,

The sewing machine weighs is s0 heavy, that the instal-
lation shouwld be carried out by two or more people.

Do not connent the power cord until installation is com-
®plete. otherwise the machine may operale if the treadleis
depressed by mistake, which could result in injury.

Be sure ¢ connnect the greund. If the ground connection

Qis not secure, vou run a high risk of receiving a serious
electric shock, and problems with correct operation may
aiso occur.

All cords should be secured at least 25 mm away
from any moving paris, Furthermore, do nol exces-

sively bend the cords or secure them too firmly with
®siaples. otherwise there is the danger that fire or

electric shocks could ocour.

Install the bell covers to the machine head and mo-
tor,

ifusing a work table which has caslers , the casters
should be secured in such a way so that they cannot
move.

Be sure 1o wear protective goggles and gloves when
handling the lubricating oil, so that no ol gels into
your eyes or onto your skin, otherwise inflammation
can result,

Furthermore , do not drink the oi under any circum-
stances, as it can cause vomiting and diarrhoea.
Keep the oil out of the reach of children.




A CAUTION

Sewing

- Thig sewing macine should only e used by operators who
)!):’Nt} meeived he necessary  training in safe use before-
hind
"~ The sewing maching should nol be used for any applica-
(i;:)huna(nhm Than sowing
0 Be sure to wesr protective goggles when using the ma-
chine
# goggles are ol worn, there s he danger that if 3 needie
breaks, parts of the broken neadls may enter your oyes ane
injury may result.

the machine may operate if the lreadle is depiessed by
mistake, which could resultininjury.
+ When threading the needle
< \When replacing the bobbin and needie
+ When not using the maching and when leaving the ma
chine unaitended
% The motor will keep lurning even after the power is
switched off as a result of the motor” s inerlia,
Wait until the mator stops fully before slarting wark.

; Turn off the powerswilchaHhefoIlot.vinglimes.Olherwise

It using a worktable which has casters. the casters
ahould b secured in such a2 way so thatthey cannot
move,

Allach all safety devices before using the sewing
machine. If the machine is used without lhese de-
vices altached, injury may resuit.

Do not touch any of the moving parts or pressany

A objects against the machine white sewing, as this
may result in personal injury or damage 10 the ma-
chine.

Ifan error occurs in machine, orif abnormalnoises or
smells are noticed, immediately turn off the power
switch. Then contacl your nearest dealer or aquali-
fied technician.

If the machine develops a problem, contact your
nearest dealer oragualified technician.

Cieaning

Turn off the power switch before carrying el cleaning.
Aoiherwise Ihe machine may operate il the readie is de-
pressed by mistake, which coutd result ininjury.
*The motor will keep turning even after the poweris
swilched off as a resull of the motor” sinerlia. Wait
until the motor stops fully before slarting werk,

handiing the fubricating oil, so that no oil gets into
your eyes or onto your skin, otherwise inflammation
canresull,

Curthermore, do not deink the oif underany cirum-
stances, as it can cause vomiting and diarrhoea.
Keep the oil out of the reach of children.

® fe sure o wear protective goggles and gloves when

Maintenance and inspection

SN Maintenance and inspection of the sewing machine
should enly carried oul by s qualified technician.
Ask your destien of 3 qualified electiicin o casity out any
mainlenance and insleclion of 1he electrical system.

Turn off the power swieh and disconnect the power

cord from the wall oullel sl the fellowing

times.otherwise the machine may operate if the treadle

is depressed by mistake, which could rasultin injury.

< When cartying outinspection, adjostment and main-

{enance

. When reptacing consumable parls such as the looper
and knife

% The motor will keep turning even aller the power is
switched off as a resull of the motor' s inertin. Wait
until the motor stops fully before starting work.

Disconnect the air hoses from the air supply and wait for

it the power swilch and airneed to be left onwhen
carrying oul some adjustment, be exiremely carefulto
observe all satety precautions.

Q he needle on the pressure gauge to drop to "0
before carrying outinspection, adjustment and repait
of any parts which use pneumatic equipment.

0 Use only the proper replacement parts as specified by

LT GOMPONY.
If any safely devices have been removed, be

0 absolutely sure to re-install them 1o their original
posilions and check that they operale correcily nefore
using the machine.

Any problems in machine operation which resuit from
® unauthorized modifications to the maching wiltnot be

covered by the warranty.




WARNING LABLES

A CAUTION

A

Moving parls may cause
injury

Operale with  sulely de-
vices. Tern off main switeh
before Lhreading. Changing
bobbin and needte, Cleniing
elc.

" Q

The following warning labels appear on the sewing machine. -
Please follow the instructions on the labels at all times when using the machine. If the labels have been
removed or are difficult to read. Please contact your nearest dealer.

Safety devices

(® Finger guard

@ Thread take - up cover
® Beit cover, etc.

Be sure to connect the ground. if the ground
connection is not secure. you run the risk of
receicing a serious efectric shock.

Direction of operation

~




CONTENT

Operation Instruction

1. Briel mstraction «.-.- PN revsesesrarais e ssessietarerareartarerarantnnn U TROPPP |
2. Main technical SpecifiCalions - e B PP T T |
3. Stitch length adjustment/reverse SHICHINE o e rererat it 1
4. Adjusting the lifling amount of alternating presser fOol - sersrrsinermisriniresnin s
5, Winding the bobbin thread «..coerverviroriiiiiaiin,
6. Adjusting the bobbin thread tension +reeevrreree U U O TOP PP PP PR TIR PP PR PP
7. Threading the needle thread/adjusting the tension of needle thread .oveeervecrereriniierrmreeciiiiins e
B MIELTTIICIVATICE  +evvorsesansnasasssbersnsnansessssnsssntersessasesserenetoiessisessiisetatieratarsdtseasssetarisnsioreraunnisiiesisies
O, OIHNE veerreresrressnerssisesainsssinisinninies
10. Lubricating the rotating hook «+eoverrsenmvinioniianan. e T PR E .

11_Lllbricatingtllemachinehead v desarbensvasaniarananay etetandssernananaray brestrasasananes ehstasatiaraatenneanrnine

1
2
2
2
3
3
4
.4
12. Adjusting the feed dog «oveerrrremericiin. B PP TR IT TP T verer §
13. Pre-adjusting the needle height cevversrornieiiiia. feerserrasisie st rnens T
14. Adjusting the position of needle and the needle hole  woeeeeeees B T R T PRP I
15. Adjusting the position of the bottom feed dog ----- T LT TTT T T P R TI
16. Position of the needle and the rotating BooK cersesserer s sars s s sen e 7
17. Adjusting the lifting amount of alternating ROOK +esvevrenvarenenerassisnsssronsssessonensnaississsarorstncsssnnnstsasiessrvnss |
18, Top feed adjustment ««+«soseresssossssnsnsnnmnninnnnn. OO UIT PP OV TPUPTTOPOPPIRRS
19. Needle thread 1ension 1eleasing  «--cesesssersirerssisrmnnaene ettt e e e D S PP .

g

20, Bobbin wWinder eeeeesseeceseenes e bbb enas R OUOOPUPTTON erenrerereebeererarenaneenns
Parts Manual

1. Machine casting componeity «-eeeeeero U TROPPIPPPPPRPP « B ¢
2. Needle and presser {001 COMPORENES «oevrssrmrreranne. e T R 1 Y
3. Rocking shaft bracket componenls «-»eveveeeeees tenrarraeinetaeneereneenerasaneteasiestarrariarrartirassassasansensrenns 13214
4. Thread take-Up COMPONENLS  reereveeeenes e renetenereraes terrererinererr e anrerratesnraaenensaassssareerasrarennase 15216
5. Thread tension and thread tension 1elCasing CONPONEHLS  +++ rsrerrerrarrrtininrasiieiinssisinornonsnransneenes 17-18
6. Upper shaft and rocking shaft COMPONENEs  +vrrrrersresereurrreerremiiiiiuississnineiiesensn e ninnennasesses e 19230
7. Rocking shaft COMPONEIIS +rvvrterrnrrarmiruii. Chesavessanvarsersrtansratainenenronen P I 1
8 Feed adjustment components D T T T L LI TR TTTRT TR g I Yy . 3
O Vertical SRAT st reesrterrrererimireriintrreseien i eeranaens O T PR, ¥ )

10.Lower feed COTNPONEILS ++nvrrsrrsrrrrsrrensrnisresnnns Chrveranay

s 27..28
1 1.140“’(’.‘;]‘ shaft and rotaﬁng hOOk T 29‘30
12.Knec liﬂ_‘el' Control Components ............................ e asaesmeIaseaEEI SRSt IS E R TR PR Aas RSt FaR TON AN RSB RO E AR A SN SN 31_32

13 . Accessories  soreaceanaess




Operation Instruction




1. Bref introduction

This serics machines adopt compound feed
mechanism with Targe amount of alternating presscr
fool fifter which assures the sewing capability of
hard materials. The worktable of the small type of
eylinder enlarges the working space.

These machine are widely used in manufacturing
clothes, bags, leather products and trimming of the
shoe, cushion and suitcase.

2. Main specifications

Madel TW3-P333 | TW3-P335V]TW3.P335B |TW3-P3ISVE
_ Max.sewing apeed 2400s.p.m
 Max.slitch Jength 6mm
Needle bur stroke 33.4mm

Presser Toot Lift height

10mm by hand, 14mm by knee

Max. lifting amount
of presser foot

Tmm

Needle

DPX17 14~} 84t

3, Stitch length adjustment/reverse stitching
(Fig.1)

1.Adjust the stitch length by turning nut 1;
2.When reverse sewing, push nut 1 to mark R as much
as possible.

Cylinder diameter @ 46.5mm
Lubrication By hand
Hook Standard | Standard i 1.4 times | 1.4 times
Motor power 370w
© ®
H——R
\ 1
N H
=

4. Adjusting the lifting amount of the presser
foot (Fig.2)

Open the rear cover 1, Joosen serew 2, and move it up
and down as required.




5.Winding the bobbin thread(Fig.3)

1. Put the bobbin into the bobbin shaft 2;
2. As Fig.3 shows, draw out the thread and winding
clockwise to the bobbin several times;
3. Before winding, press sown the winding shaft 2
and the hook gib 3;
4. Adjusting the bobbin 1 thread tension by the
screw 4;
5. When the bobbin is full, the bobbin winder wili
automatically stop.
If the winding is abnormal, loosen the screw 3,
and as required, move the thread guide 6, then
tighten the screw 5,

6. Adjusting the bobbin thread tension(Fig.4)

£, Draw out the bobbin thread;

K When the bobbin thread is drawn out, the
bobbin should run as the arow goes.

2. Adjusting the bobbin thread tension by screw |.

7. Threading the needle thread /adjusting the
tension of the needle thread(Fig.5)

1. Threading as the Fig shows;
# Pass the thread to the eye of the needle from
the left (Fig. Arrow)
2. Adjusting the needle thread tension by the screw
1.




8. Maintenance

1 b rolatinghook clearance Once a day
FMorsyal oiling Twice a week
Front pts uiling Twice a week
Cheok the oil lox Onee a week
Clean thi ralating hook Omnee a week
Upper leed draiing eeaenizic o 3 Onee 3 year

% The above data is due o the normal situation,

1 the machine is used frequently, the interval
of the maintenance should be shortened,

Maintenance for rotating hook(Fig.6)

1

o

a.

b.
. Release the position block 1;

. Loosen the screw 2 and take out the hook poing;
. Turn the balance wheel until the point4 and 5

. Clean the rotating hook with brush every day,

and constant use needs more frequent cleansing,

. Clean the rotating hook thoroughly every week.

As follows;

Open the cover plate and lift the needle bar to 1ty
highest point;

Take out the bobbin case and the bobbin;

reach at the same height;

. Take out the rotating hook and clean it with oil.
. Installation is a reverse process. Make sure that

the position block 1 is in the groove 6,

. Close the cover plate.

9.0iling(Fig.7)

The machine must be oiled at the mark (arrow)

twice a week,

e
\




10. Lubricating the rotating hook(Fig.8) {

1. Take out the bobbin case;

2. Oil the mark(arrow) with one or two drops every
day;

3. Insert the bobbin case.

11. Lubricating the machine head (Fig.9)

I.Loosen the face plate;

2, Oil the moving parts as the fig shows twice a
week;

3. Install the face plate.




i2 Adjusting the feed dog

1. Positioning the feed dog in the direction of
sewinp(Fip. 10)

a. Loosen the screw 2;

b. Adjusting the feed dog as required;

¢. Tighten the serew 1,

¥ The feed dog must be of the same distance

from the et and the right of the needle cutout.

2 Positioning the feed dog in the direction of

sewing(Fig.12)

a. Set it to the max stitch length,

b. Loosen the screw 2 to turn the crank 1 to the left;
tighten the screw 2 until it prop up the surface 3
of the shaft;

¢. Loosen the screw 4;

d. Move the feed dog as required;

e. Tighten the screw 4.

¥ When the stitch length is at the max, the fron

and the rear clearance between the feed dog
and the needle plate groove should be the same.

13.Pre-adjusting the needie height(Fig.12)

Move the needle bar 1 (by serew 2) up and down,
and as required, adjust it to the right position.
3 When the needle bar is al ils lowest position,
the clearance between the ncedle plate and the
necedie bar should be 15 em.




14.Adjusting the position of the needle

and the needle hole(Fig.13)

1. Loosen the rock shaft 1 and the presser foot 2;

2. Adjust the stitch length to “07” | and lift the needle
bar to its highest position;

3. Insert a new needle, and loosen the screw 3, 4, 5, 6:

4. Turn the balance wheel “and pass the needle
directly through the feed dog;

5. Move the needle bar frame 7 as required;

6. Tighten the screw 3, 4, 5;

7. Move the position pin 8 to make it touch the
needle bar frame 7, and tighten the screw 6.

#X When the stitch length is at the “0” , the needle

must enter the hole exactly in the middle.

15. Adjusting the position of the bottem
feed dog(Fig.14)

1. Adjust the stitch length to its max;

2. Loosen the screw 1so the driving eccentric
wheel 2 can turn on the shaft;

3. Adjust the needle bar to its lowest position;

4. Tumn the eccentric wheel 2 to make the throw of
eccentric upward, and turn it a bit as required;

5. Tighten the screw 1;

6. Test it as required.

% Set the stitch length to its max, adjust the
needle bar to its lowest position, and when the
reverse feed lever is working, it will not feed.




£6.Position of the needle and the rotating
hook (Fig.15)

I Adjust the stiteh length to “07 , and then loosen
the serew §oand 2

3 Toes the balance wheel until the needle is at ils
fosest pasition, and then LGy F.8mm;

3. Move the rotating hoaok as required:

4. Make e cover Ylouch the rotating hook, thee
tighten the serew?;

5. Make sure that the gear 4 fouches the bushing 5,
ihen tighten the serew |,

3 Adjust the stiteh Jength o “07 and Hift the

needle by 1.8mm,

a. The hook point must reach the center of the
needie and the clearance between them shouwld
be 0.05-0.1mm;

b, The vertical distance between the top of the
needie hole and the hook point  should be
(.6mim.

17. Adjusting the lifting amount of alternating
presser foot (Fig.16)

1. Adjust the stitch length to “0” and adjust the
lifting amount of alternating presser foot o its
max;

2. Lower the presser foot 1 on the needle plate;

3. Turn the balance wheel until the walking foot 2

reaches its highest position;

4. As required, move the crank 3(by screw 4);

5 Test as required.”

¢ When the stitch tength is at the “07 and the

Vilting amount ol alternating presser foot is at
b max, turn the balance wheel (o make sure
that {he clearance between the presser foot |
and the walking foot 2 is 7.0mm.

Q. 8w

|

0. 65-0. Tmm

15

16




18. Adjusting the upper feed(Fig.17)

i.Lower the presser foot on the needle plate;

2.Loosen the screw 2 until the feed eccentric wheel

can merely turn;

3.Adjust the feed eccentric wheel 3 as required:

4. Tighten the screw 2;

5.Test as required.

. When the stitch length is at the max and the
presser foot touches the needie plate, the
walking foot and the needle should reach the
ncedle plate simultancously.

19. Needle thread tension releasing(Fig.18)

i L
R

[T A

k.

When the presser foot is lifted up, there must be
a clearance of 0.5mm between the two tension
plates (the minimum clearance is 0.5mm,
when sewing with thick thread, it should be
adjusted to 1mm,or more.). Adjust the adjusting
plate as required.

20. Bobbin winder (Fig.19)

1. When the winder switches on, its spindle must
engage reliable;when the winder switches off,
the friction wheel 5 and the driving wheel 1
should get apart;

2. When the thread is approx. lmm from the edge
of the bobbin, the winder will switch off
automatically;

3. When operating, insert the bobbin to the winder,
thread the bobbin thread and switch the winder
on.Adjust the pin 3 and the screw 4 as reguired.




Parts Manual



1. Machine casting components




1. Machine casting components

M
]

2

9
10
11
i2
13
14

16
17
18
14
20
21
22
23
24
25
26
27

Part Number

TUWEZ-001
TOWE2-002
TOWE2-003
TUWE2-004
H50WFZ2-006

TIWF2-003

TIWFZ2-004
TO9WF2-005

71WF2~006
TIWE2-007
TIWF2-008
TIWE2-009

TIWESH-005
TIWES-006

7T9WF5-003
TOWF5-004

TIWF2-025

Name TPaxs P.}.Sﬁ\?t'v.}.}f%'ﬁ PIIZVB Remark
Arm 1 1 1 1
Cylinder bed I I I 1
Base 1 1 1 1
Connecling block 1 { 1 1
Screw 3 3 3 : 3. GBEH-MHEX 12
Hinge 1 1 i 1 TW3-341
Screw 8 8 8 8 GR70-M8X 15
Face Plate 1 ! 1 1
Screw 2 2 2 2 GBOEL-MEX 16
Rear cover(left) i 1 1 1
Rear cover(right) i 1 1 1
Screw 8 8 8 8 GRBT-MEXE
Small cover 1 1 1 1
Screw 1 i 1 1
Spring i 1 1 1 GB1972-80
Screw 1 1 1 1 GBBT-M4 X6
Safety cover 1 1 1 1
Screw 1 1 1 1 GB6ET-M5HX8
Fromt cover ] 1 l 1
Screw 2 2 2 2 GBB7-MEXE
Safety cover 1 1 i 1
Safety cover 1 i 1 1
Screw 4 4 4 4 GB70-85 M5X35
Safety cover 1 1 1 I
Safety cover l 1 1 1
Wood screw 5 5 5 5 GB845 ST4.2X18
Plug 2 2 2 2




2.Necdle and presser foot components

il




2.Needle and presser foot components

N Part Numiber

Name

P33

! 4001
=002
004
4003
4004
4005
T1-0138
4006
TWIF4-007
TIWE4-008
7T1WE4~009
TIWE4~010
TIWF4-011
TIWF4-012
TIWF4-013

v

S

OO I L
—_— o b e G T ] 3

o0 —3

7T1WF4-014
7T1WE4~-015
7T1IWF3-018

TIWF3-019

TIWE3-020
TiWF3-021
260 TIWF3-022
27 TIWF3-023
7T1IWE3~024

O et 2 DN e O OO0 —3 O 831 & Lo 0o~ &

R TERE TG RO T b s s P T e e s

D DO NS
o OO0

TIWE3-025
71WE3-026

a2 Qa2 Lo
S O

(W W
N

WH3-027
Wit3-028
WE3-029

TS oS s o
3

7]
71
71

Lo Lo L
WO oo =30 L

>

TIWFE3-030

T

ey
)

TIWF3-031
TiIWF3-032

RN

[
(]

7TIWF3-033

i
[8)]

TIWF3-034
T1WE3-035
71WF3~-036
TIWF3-037
TOWF2-014

TIWF2-024

PN
O OO~

T

&

1
TS L2 DD e £

O

[

2

[

Presser foot bar
Presser foot

Presser foot

Presser foot bracket
Serew

Collar

Serew

Serew

Spring

Spring

Spring bushing

Guide bar

0il felt

Sliding guide

Set plate

Screw

Screw

Screw

Presser foot lifting bar
Shaft for presser fool Fifting bar
Bushing

Bushing

Retainer

Serew

Spacer

Washer (front)

Washer (rear)

Upper feed shaft

Crank (D)

Screw

Fresser foot lifting link
Connecting pin
Bearing

Spring

Connecting pin(hig)
Crank (11)

Pin shaft

Serew

Bearing

Spacer

Spring

Crank (111)

Pin shaft

Screw

Bearing

Spacer

Spring

Swing plate

Link

Link

Connecting pin{small)
Finger guard assembly
Screw

Set plate

Screw

Spacer

P33SVB

Remark

VI3V ] Pa3sE
1

M15X1

GB65-M4X10
GB97.1-4
GBT0-M5X10

G1OX G 13X9. 7
GB7T7-M6X5

GB65-M5X12

G5X dBXT. T
GB894. 1-5

GB77-M6X8
P6X ¢IXT, 7

GB894. 1-6
GB77-M6X8
STX HIOXT. 5
GB894. 1-7

GB65-M4 X8

GBE5-M5X8
GB97.1-5




3.Rocking shaft bracket components




3.Rocking shaft bracket components

M| Part Number Name P35 |55 5\?{",33 <5 [Pasvi Remark
L 7IWF3-003 Need bar rocking frame 1 1 1 i
21 TIWE3-004 0il felt i i I i
31 TIWE3-005- | Hinge shaft ] ] [ 1
1 Serew 1 ] [ 1 GB77~-MBXS8
51 TIWIE3-000 Collar i ] 1 1 _
G 13WIF1-029 | Serew 2 2 2 2 1 M3X3
T TIWE3-007 Position pin 1 '1 i 1
81 71WF3-008 Spring 1 1 1 1
9 Screw L 0 1 | 1 | 1 |GB77-M5X8
1O 7TLWF3-015 walking foot bar 1 1 1 1
L1 71WF3-016 | Walking foot 1 / 1 /
{08WF3-002 | Walking foot / 1 / 1
120 TIWF3-017 Screw 1 L 1 1
13 7IWF3-040 | Presser foot lifter cam| 1 1 1 1
14 13WF1-018 Screw 2 2 2 2 | M6X0.75
Lh TIWF3-041 Link 1 i 1 1
16 Bearing 1 i 1 1 G22X $26X12, 6
170 7TIWF3-042 Retainer 2 2 2 2
18 0il cup 1 1 1 1 { GB1152-89 M6
19 TLIWF3-043 Cormecting pin 1 1 1 1
200 7TIWF3-044 Spacer 1 1 I 1
21 TIWFE3-045 Spacer 2 2 2 2
22 Serew 1 [ 1 1 | GBE781-M5XE
23 Screw 1 1 1 1 GB5781~-MbX10
24 TIWF3I~046 Adjusting crank 1 1 1 1
25 Serew 2 2 2 2 | GB6H-MEX12Z
26, TIWF3-083 Position hlock 1 1 1 i
27 TiIWF3-084 Set plate i 1 1 1
28 Screw 2 2 2 2 1 GB70~M4X8
29 Serew 2 2 2 2 | GB70-M4X16
30 Spacer 2 2 2 2 GB97. 1-4
3L TIWF3-038 Sliding block 1 1 1 1
320 TIWF3-039 Sliding guide 1 1 1 1
33 Screw 2 2 2 2 | GB65-M4X8
34 TOWF1-001 Needle bar 1 1 1 1
ab Needlie 1 1 1 1 DPX35 16#
36, 7TIWFL-003 Screw 1 1 1 1 M3 X5

JR— 14 [—




4. Y hread take-up components




4zl

4. Thread take-up components

Ot

N Part Number Name b33 | Passy | Passh [P35V Remark
P 7TIWFLI-004 Needle bar connector 1 1 1 1

21 TIWFL-006 Screw 1 l 1 1 M4x10

3 011 wick 1 i 1 1

41 TIWE1-006 Pin shaft | 1 I 1

5 Serew | 1 i 1 GB77T-M6XS8
6 0il wick 1 1 1 1

THTIWEL-007 Serew l 1 1 1

81 TIWFI-008A Crank 1 I 1 1

9. 71WF1-008B Connecting pin 1 1 1 1
10 TIWF1-008C Spacer 1 1 1 1
Ti 79WF1-002A Thread take-up lever 1 1 1 i
12, 71WF1-008E Link bushing 1 i 1 i
13 7IWFI-008F Bearing bushing 1 1 i i
14 71WF1-007 Screw 1 1 1 |

15 Bearing [ ! 1 1 d7X d10XT. 5
16 T9WF1-003 Hinge shaft ] 1 1 1
17 0il wick 1 1 1 !
18 71WF1-010 Gil plug 1 1 1 1
19 7IWF1-011 Needle bar link 1 1 1 1
20 Bearing I 1 1 1 $9X $12X12.7
21 TIWF2-026 0il pipe 2 2 2 2

Bl E I




5.Thread tension and thread tension releasing components

71WF4-016

o

27

36
:
f
&
35
-\\
Y
;
9
25
b
@



michael.molter
Schreibmaschinentext
71WF4-016


5 Thread tension and thread tension releasing com ponents
ol P . . Q1. .
X0 Part Number Name 7335 TPY3EV | P33SH [P33avB Remark
(| 71WF1-016 |Knee lifter lever Loy o1 | | rwRane
ol TIWF1-017 |Screw 1 i 1 1
9l 7iWr1-018 | Spring 1 1 1 1
11 71WF4-039 Presser foot 1ift bent bar| | { 1 1
51 71WF4-040 Thread releasing bent bar 1 1 1 1
6 Serew 3 3] 313
71 7 IWEA-036 Fh_te.aad releasing lever 1 1 1 1
8| 71WF4-037 f"“”g plate I
' ’ in
79 71IWF3-05b3 Split ring 1 1 1 1 a6
N Thread guide(niddle) L] 1 1) 1 |GBB96=8ES
1] 7TIWF2-011 | Thread guide(low) RS B A
13 7IWF2-013 Screw 1 1 1 1 MEXT
14 1 1 1 1 GB6E8-M4AXE
15 71WE2-016 |Stopper plate 1 1 1 1
16 Screw 1 1 1 1 GRBEH-M4 X6
17 71WF2-0214A |Set plate 1 1 1 1
(g 71WF2-021B | Screv O I I T
: ~0 (€ Set plate .
1o 71WF2-021C A 2 2 2
20 71WF2-021D ﬁ"}f plr |t
a 3
:?,1 TOWE2 013!_&‘ Washer 1 1 1 i
99l T1WF2-021F Spring 1 1 1 1
23 71%’{52“021(} Thread releasing plate 2 2 2 2
24 79‘“12‘013]3 Thread tension plate 1 1 1 1
2[? 71WI-"\2--021? Spring 1 1 1 1
26 71WF2-0217T | Thread control plate assembly | ! 1 1 1
27 Bolt 1 1 i 1 GRBT77-MbH X8
98 TIWE2-021K | Scrow 2 2 2 2
20 TIWR2-0211L Pin 1 1 1 1
20l 7TLWE2-021M Thiread releaging pin i 1 i 1
31 71WF2-02 1N | Thread erecting plate o | 2| 2 1 2 |SM9/64"X40
39 TIWF2-0210 | SO S T S U
33| TIWE2-021P ?ﬁimi . A IS I B
34 T1WF2-0210 | T80 SR 0 Pl
36 71WF2-021R | po hoeLse P11
36 Serew 1 1 i 1 GB73-M4X8
3 Serew gl 1] 1| 1 |6BBT-MAXLO
38 7T1WF2-022 | Thread releasing bar 1 1 1 1
39 7IWF4-033 | Thread releasing hracket assembly 1 1 1 1
40| TIWF4-034 Spring 1 i 1 1
41 TiIWE4-035 Screw 2 2 2 2 M5 X0
L



michael.molter
Schreibmaschinentext
71WF4-016


6.Upper shaft and rocking shaft components

r
& - ..

——— A0 s AT

= A T N

= Va! y\:_\ ‘ el W A :

iy il N N N I

S Ry ‘\I ! :

NSy \ vy i

My i ",’ :

1 3 e AR H 4 !

et |

11 F

i

g

e
i
;
i
|
!
!
!
L
—



hans.mangold
Notiz
Spuler komplett Großer Greifer.
79WF2-017B
Spuler komplett kleiner Greifer.
71WF2-034
Reibrad 99-137 151-45


6.Upper shaft and rocking shaft components

X0 Part Number Name T Alk’335\?t.l’3358 CIEVE Remark
11 71WF2-029 | 0il plug 1 1 1 |

21 7iWF2-030 | 0il plug | 1 1

31 71WF2-034 | 0il plug bobbin winder assembly I 1 1 1

4 Screw i 1 1 1 | GB68-M4X8
51 71WF2-035 ! Friction wheel 1 1 1 1

61 13WF1-027 | Screw 2 2 2 2 1 M6X0.75

7 Screw 2 2 2 2 | GBTT-M6X5
8| T9WR1-004 | Needle bar crank S S N R

91 71WF1-013 | O0il plug 1 1 1 1

10 71WF1-014 | Upper shaft 1 1 1 1

L1 71WF1-015 | Front spacer 1 i 1 1

120 71IWR1-016 | Front bushing 1 1 1 i

13 0il wick I 1 1 1

14 Screw 1 1 I 1 | GBT7T-M6X8
150 7iWF1-017 | Middle bushing i 1 1 1

16 0il wick 1 1 1 1

17 Screw 1 1 1 1 | GB77-M6X38




7.Rocking shaft components




7.Rocking shaft components

L S e

Q.

N0 Part Number Name P33& | Pa3sV | P33sB[P33sVE Remark

1] 7TIWF3-001 Rocking shaft assembly 1 I 1 1

21 T1WF3-002 Sliding block 1 L 1 1

3 TOWE3-001 Driving crank 1 i 1 1

4 Screw 1 1 1 1 1 GB70-M8X16

5( TIWF3-010 Link [ L 1 1

6| 7TIWF3-011 Screw i 1 1 1 | SM17/647X32
71 T1WE3-014 Nut 1 1 1 1 SM17/647X28




— 23 -

—f

e 13

Feed adjustment components




8.Feed adjustment components

ML Part Number Name I35 I’.}}S\?LP_E.SSB PITEVE Remark
11 79WF3-003 | Feed cam i i 1 i
21 227T2-006B3 | Screw 2 2 2 2 | SM1/47X40
3| T9WF3-004 | Feed crank 1 1 1 1
4 Srew 2 | 2| 2 | 2 |GBTO-M5X12
' 51 TIWE3-049 Connecting pin 1 1 1 1
6 Scrow 1| 1| 1| 1 |GB77-M4X5
71 TOWF3-005 | Stitch length label 1 1 1 1
Screw 95| 2] 2| 2 |GBEB-M3X8
91 7TIWF3-051 Stitch length label bracket 1 i 1 1
10 Screw 2 2 2 2 1 GB7T0-M6X 16
11 7T9WF3-006 Stitch length adjusting bracket 1 1 1 1
120 7T1WF3-0563 | Pin 1 1 1 1
13 71WF3-054 | Stopper bushing 1 1 i 1
14 71IWF3-055 Adjusting bar 1 i 1 1
15 TIWF3-056 Spring I 1 1 1
16 TIWF3-057 Screw 1 1 1 1
17 TIWF3-0568 Spacer 1 1 1 1
18 Nut 1 1 1 1 | GB6172~86 M6
19 TIWF3-059 | Sliding shaft i 1 1 1
20 0il wick 1 1 1 1
21 TIWF1-014 | 0il plug - 1 1 1 1
220 TIWF3-060 | Screw 1 1 1 1
23 TIWE3-061 Sliding block 1 1 1 1
240 TOWE3 007 Link 1 I 1 1
25 TIWE3-063 | Spring 1 1 i 1
| 260 T9WE3-008 Spring hook 13 1 1 1
| 27 Serow t | 1 1| 1 |GB70~85M6X10
] 28| 71WF3-013 | Crank stud I S T D U
290 TIWF2-027 | 0i1 tube 1 1 1 1
30 0il wick | i 1 1
31| TIWF2-028 | 0il pipe 1 1 1 I
32 0il wick 1 1 1 1




9.Vertical shaft

21

N
. A

n
o
s

.

]

-
-

i

I~

l\ﬂ

oy
I
~

Ry

‘)»\u

-~

|
ke
e

1y
1Ty

e
i
Ay




9.Vertical shaft

¥ Part Number Name i Pj.ESVQLPA.SSB STEVE Remark

1| 71WF2-014 | Thread guide assembly 1 1 1 !

2 Nut 1 1 1 1 | GB6170-M6

30 TIWF2-015A | Thread tension plate 1 1 1 1

41 TIWE2-0158 | Spring 1 I 1 1

51 71WR2-015C | Nut 1 1 1 1

6] 7TIWF1-018 | Bushing 1 1 1 1

7| 19WF3-005 | Screw 2 2 2 2 | M6X0. 75

8 Bearing 1 1 1 1| 6002-27NR 15X32X9
TIWF1-029 | Balance wheel i 1 1 1

10 Screv 1 1 1 1 | GB78-M6X0. 75

11 Screw 1 1 i 1 GBT7-M6X0. 76

12 71WF1-023 | Washer L [ 1 1

13 ' Screw 1 1 1 1| GBE8-MEX20

14 7IWF1-024 | Spacer 1 1 1 1

15 79WF9-005 | Upper shaft gear I 1 1 I

16 Screw | 1 1 1 GB78~M&6X0. 75

17 Screw 1 i 1 1 GB77-M6X0.75

18 79WF1-006 | Vertical shaft gear (up) 1 1 1 1 '

190 79WF1-007 | Screw 1 1 1 1 | M6X0.75

200 13WE1~027 | Screw £ 1 1 1 | M6X0. 75

21| 79WF1-008 | Vertical shaft 1 1 1 1

29 TOWF1-009 | Vertical shaft bushing(up) 1 1 1 1

23 screw 1 1 1 1 | GR77-M6X8

o4 79WR1-010 | Vertical shalt bushing{low) | 1 1 1 1 _

25 Serew 1 1 1 1 | GR77-M6XS8

26 7T9WF1-011 {01 felt 1 1 1 1

27 79WE1-012 | 0il mouth i i 1 1

28 Serew 1 1 1 1 | GBB18Z-M4X186




10.Lower feed components

.




10.Lower feed components

10
11
12
13
14
15
16

17
18
19
20
21
22
23
24
25

28

8179WF3-012
9{79WF3-013

TOWE3-014
49WF2-029

7T9WF3-015
T9WF3-016
108WF3-001
7T9WF3-017
T9WF3-018
1WE2-009
79WE3-019

T9WE3~020
TOWE3-021
T9WE3~-022

108WE7-001
108WF7-002
TIWF7-007C
TTWFT-0011A
TTWE7T-011B

L77WF7-011C

Feed dog bracket assembly
Pedestal for feed dog bracket
Screw

Bearing

Cover plate assembly
Spring

Screw

Spacer

Feed dog

Feed dog

Screw

driving crank

Screw

Connecting block

Screw

Spacer

Pin

Connector

0il fely

Vibrating plate assenbly
Spacer

Nut

Tape guide base

Tape guide assenbly

Screw

1
/
2
1
2
1
4
1
1
1
1
2
1
1
1
1
1
/
2
1
2
1
1
1
1
1
i
/
/
/
/
/
/

1
2
1
2
1
4
1
1
i
1
2
/
1
1
1
/
1
2
1
2
i
1
1
1
1
1
1
2
2
1
9
2

M4 Part Number Name piis 1533 5\?"],3 SE I IEVE Remark
1| 79WE2-006 | Needle plate / /

LO8WE2~-001 |Needle plate 1
2179WKF2-007 Screw 2 SM9/647X40
J1T9WF2-008 Position block |
4 Screw GB68-M2. 5X3.5
5179WF2-010 Position block bracket
6|79WF2-011 Screw SM9/647 X410
TI7T9WF2~012 Cover

GBE5-MAXE6
Hk0810

GR70-M5X10

SM9/64"X40

SM1/4”X40

GB70-M4X8




I1.Lowershaft and rotating hook

16




{1.Lowershaft and rotating hook

Ot

N0 Part Number Name P335 | P33sV | P33sh [Pa3svB Remark
1| 79WF1-013 Vertical shaft gear{low) | 1 1 1 1
2| T9WF1-007 Screw 1 1 1 I | M6X0.75
31 13WF1-027 Screw 1 1 1 1 | M6X0.75
41 T9WF1-014 Vertical shaft 1 1 1 1
51 79WF1-015 Vertical shaft bushing 2 2 2 2
6 Screw 2 2 2 2 | GB77-M6X8
7] 79¥F1-016 Vertical shaft gear 1 1 1 1
81 6A3-07 Screw 2 2 2 2 | SM11/64"X40
9 Hook base assembly 1 1 1 1
10 @ Bobbin cape 1 1 1 i
11] 49WF1-033 Bobbin 1 1 / /
95WF1-002 | Bobbin / / 1 1
12 79WF3-002 Feed shaft crank 1 l 1 1
13 Screw 2 2 2 2 | GB65-M6X12
14 79WF3-009 | Feed shaft 1 1 I .1
15 7T9WF3-010 Collar 1 1 1 1
16 01/B904 Screw 2 2 2 2 | SM11/64"X40
17 T9WF3-011 Collar 1 1 1 1
18 20T2-032C3 | Screw 1 | 1 1 | SM11/64" x40
190 7T9WF1-01Y Collar { 1 | i
20 21WFLE-018 Serew 2 2 2 2



hans.mangold
Notiz
TW3-P335 B # 95WF1-001

TW3-P335 # 79WF1-017


12.Knee lifter control components

]
i
1
|
‘>
»




[12.Knee lifter control components

ot

A0 Part Number Name P335 | P335V | P335B[P33SVE Remark
L] 79WF6-001  |Connecting column 1 I 1 1
21 Screw t | L | 1 | 1 |GB70-85-M6
3 Spring 2 2 2 2 | GBB96-86 10
41 606082 Chain 1 1 1 1 | 1000CM
5 S—type hook 2 2 2 2
6] 33T5~005 Support 2 2 2 2

Wood screw 4 4 4 4 | GB99 STHXB
8] 33T5-006 Spring 1 I 1 1
9 Stud 1 1 I 1 | GB119 31X2
10| 33T5-00781 |Bar 1 1 1 1
11} 50WF6-001 (Crank 1 1 1 1
12 Screw 3 3 3 3 | GBB2I M8XI11
13 50WF6-002 |Hook 1 I 1 1
14 Screw 2 2 2 2 1 GB821 M8XI1
15 33T5-009 Knee lifter control bar I 1 1 1
16 33T5-008 Connector 1 1 1 1
17 33TH~011E |Stopper part 1 1 1 1
18 Screw 1 1 | 1 | GB21 M6X10
190 33TH-010F  {Knee lifter control bar assembly| 1 1 1 1




13.Accessories

4 JRRUUT———




13.Accessories

¥ Part Number Name T3S N}j:}“.}ﬁ\?lli’.BSli PIIEVE Remark
1 V-belt | 1 i 1
21 4F-007 Spool stand assembly 1 1 1 1
31 33TF-011 0il pot 1 1 I 1
41 1F-009 0il tank 1 1 1 i
5] 33TF-013 Screwdriver (medium) I 1 1 1
6| 33TF-014 Screwdriver (small) i 1 1 1
7, 1F-013 Cover O O TS T
8 Screw 4 4 4 4
9 Spacer 4 4 4 4
10 Nut 4 4 4 4
It Spanner 1 1 1 1 S=2. 5mm
12 Spanner 1 1 1 I S=3mm
13 Spanner 1 1 1 I S=4mm
14 Spanner 1 1 1 1 S=5mm
15 33TF-010 Accessory bag 1 1 1 1
16 49WF1-033 | Bobbin 6 1/ | 6| /
95WF1-002 | Bobbin / 6 / 6 | DPX35 1o#
17 Needle 3 3 3 3
18 Tape tray base assembly / 1 / 1
19 Bar / 1 / 1
20 Collar / 1 / 1
21 Tape tray assembly / 1 / 1
22 Serew / 1 / 1
23 Nut / I / 1
24 Screw / 2 / 2




] Piease dor't adjust and repair the machine by non-professionals,except adjusting stitch.

[ specifications subject to change without notice

TYPICAL SEWING MACHINE WANPING MACHINERY CO.,LTD.

ADD: WANPING TOWN, WUJIANG CITY, JIANGSU
PROVINCE, CHINA

TEL: +86~512-63391278

FAX: +86-512-63391371

POST. CODE: 215223

Http://www. typicalwpchina.com

E-mail:export @typicalwpchina.com






